


ASCOT OTTOMAN BEDSTEAD ASSEMBLY INSTRUCTIONS

IMPORTANT - READ CAREFULLY - RETAIN THESE INSTRUCTIONS FOR
FUTURE REFERENCE.

INFORMATION

This product is intended for a maximum person's weight of 130kg per side. Do not exceed this
weight.

Due to the size of this product we recommend that it is assembled in the room intended for
use.

When you are ready to start, make sure that you have the right tools, plenty of space and a
clean, dry area for assembly.

Unwrap all packaging materials and place the components on top of the carton box or on a
clean floor to prevent it from scratching.

Check the pack and make sure you have all the parts listed.

Ensure that this product is fully assembled and secured as illustrated before use.

Check all screws or bolts are tightened and inspect regularly.

This product should only be used on firm, level ground.

Please dismantle for transportation.

Tools are included.

WARNINGS

Only use the storage compartment when the frame is fully raised in the up position.

DO make sure the legs remain in contact with the ground.

DO keep small parts out of reach of children.

DO use caution when operating, this bed uses a pressured mechanism.

DO keep hands and fingers clear of the mechanism when opening and closing the bed for use.
DO NOT use power tools to construct this product.

DO NOT tighten screws until fully assembled.

DO NOT over tighten screws or bolts.

DO NOT use this product if parts are missing, damaged or worn.

DO NOT stand on the product.

DO NOT remain on the bed whilst the lifting mechanism is in use.

DO NOT expose this product to dripping or splashing, rain or areas with heavy moisture.

DO NOT place any objects filled with liquids, such as vases, on the product.

DO NOT insert foreign objects into the product or attempt to repair this unit by yourself.

DO NOT place the product in direct sunlight, open flames such as candles or heat, such as radiators. Keep
away from temperatures over 35°C.

CARE INFORMATION

Never use scourers, abrasives or chemical cleaners.
To clean wipe with a sponge and warm soapy water.

1101
Page 2 of 24



ASCOT OTTOMAN BEDSTEAD ASSEMBLY INSTRUCTIONS

Parts

Please check the pack contents before assembling this product. If any components are missing, please
contact your retailer.The fittings pack contains small items that should be kept away from small children.

13
'S
8%
1
HEADBOARD FOOTBOARD SIDE RAIL LEFT & RIGHT PANEL
1PC 1PC 2 PCS
Carton NO: 1 Carton NO: 1 Carton NO: 2

1101
Page 3 of 24




ASCOT OTTOMAN BEDSTEAD ASSEMBLY INSTRUCTIONS

4 5 6
ADJUSTABLE LEG CENTRE RAIL LONG SUPPORT LEG
4 PCS 1PC 2PCS
Carton NO: 2 Carton NO: 2 Carton NO: 2
7 8 9
WOODEN SLAT CONNECTOR CROSS RAIL
26 PCS 4 PCS 1PC
Carton NO: 2 Carton NO: 2 Carton NO: 2
10 11 12
i 4]
SIDE TUBE BRACKET L BRACKET R
2 PCS 2 PCS 2PCS
Carton NO: 2 Carton NO: 2 Carton NO: 2
13 14 _————— 15
T@
&
MATTRESS SUPPORT HINGE LEFT & RIGHT GAS LIFT
2 PCS 2PCS 2 PCS
Carton NO: 2 Carton NO: 2 Carton NO: 2
16 17 18
NON WOVEN BASE BACK TUBE FRONT TUBE
1 PC 1PC 1PC
Carton NO: 1 Carton NO: 2 Carton NO: 2
19 20 .\ 21
o Xy
BASE SUPPORT FRAME STOPPER CROSS RAIL 02
3 PCS 4 PCS 1PC
Carton NO: 2 Carton NO: 2 Carton NO: 2

1101
Page 4 of 24




ASCOT OTTOMAN BEDSTEAD ASSEMBLY INSTRUCTIONS

Fixings (to scale) 10 20 30 40 50 60 70 80 90 100
9 L T e T SEGtrc '

Ref Dimensions Qty

C Bolt-M6x20 31

D Bolt-M6x32 10

N

E Bolt-M6x45 6

(@@

F Screw-4.0x15 12

G Nut-M6 10
H Nut-M8 4
M Flat Washer- 12

D6x16

N Spring Washer-
P6x11

(Not to scale)

A End Slat Cap 26

B | Centre SlatCap | 13

—)
<
c
©

O | Bolt-Mex15 |12 @@@@
2

J | 4mm Allen Key | 1 |

K Spanner 1 AN

4

L Base Lift Strap 1 @

CAUTION: There are many small components used in the construction of this product. Please keep
these components away from young children whilst assembling this product.

If you keep the fittings in a bowl! during assembly you will be less likely to lose them!

1101
Page 5 of 24




























































	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)
	那不勒斯气压缸床说明书 Model (1)

